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FCC RF Test Report

Report No. : FR510740F
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Spectrum Emission Mask

Standard: None

Peak Power -3.45dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.280 MHz 500,000 kHz 5,10571 GHz -54.,05 dBm -50,60 dB -10.60 dB
-59.280 MHz -39.520 MHz 500.000 kHz 6.10727 GHz -52.98 dBm -49.53 dB -10.48 dB
-39.520 MHz -20,760 MHz 500,000 kHz 6.12629 GHz -45,86 dBm -42,41 dB -14.76 dB
-20.760 MHz -19.760 MHz 500.000 kHz ©6.14425 GHz -41.62 dBm -38.17 dB -18.37 dB
19.760 MHz 20,760 MHz 500,000 kHz 5,18575 GHz -42,49 dBm -39.04 dB -19.24 dB
20.760 MHz 39.520 MHz 500.000 kHz 6.18623 GHz -40.79 dBm -37.34 dB -17.14 dB
39.520 MHz 59,280 MHz 500,000 kHz 6.22423 GHz -55,70 dBm -52,25 dB -12.,28 dB
59.280 MHz 100,000 MHz 500.000 kHz 6.22465 GHz -55.76 dBm -52.31dB -12.31 dB
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Ref Level 6.04 dBm Offset 16.04 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.64 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 6.34486 GHz -54,19 dBm -50,55 dB -10.55 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.34602 GHz -53.55 dBm -49.92 dB -10.26 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 5,36847 GHz -44.,52 dBm -40,88 dB -14,23 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.38416 GHz -41.17 dBm -37.53 dB -17.73 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.42584 GHz -41,06 dBm -37.43 dB -17.63 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.42626 GHz -40.18 dBm -36.55 dB -16.37 dB
39.700 MHz 59,550 MHz 500,000 kHz 6.46364 GHz -55,76 dBm -52,12 dB -12.67 dB
59,550 MHz 100,000 MHz 500,000 kHz 6.46592 GHz -56,32 dBm -52,68 dB -12.68 dB
i ) QERRRRRED W

Date: 6.MAR.Z2025 01:02:27

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : A329 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX40MIMO_Ant10_6405
Spectrum | |u%r1|
Ref Level 6.16 dBm  Offset 16.16 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.66 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.400 MHz 500,000 kHz 6.34501 GHz -53,32 dBm -50.66 dB -10.66 dB
-59.400 MHz -39.600 MHz 500.000 kHz 6.34601 GHz -53.15 dBm -50.49 dB -10.74 dB
-39.600 MHz -20.,800 MHz 500,000 kHz 6.38021 GHz -39,32 dBm -36.66 dB -14,96 dB
-20.800 MHz -19.800 MHz 500.000 kHz 6.38421 GHz -40.13 dBm -37.47 dB -17.67 dB
19,800 MHz 20,800 MHz 500,000 kHz 5,42579 GHz -40,38 dBm -37.72 dB -17.92 dB
20.800 MHz 39.600 MHz 500.000 kHz 6.42727 GHz -39.58 dBm -36.92 dB -16.29 dB
39.600 MHz 59,400 MHz 500,000 kHz 6.46383 GHz -55.04 dBm -52,37 dB -12.72 dB
59.400 MHz 100,000 MHz 500.000 kHz 6.46551 GHz -54.91 dBm -52.25 dB -12.25 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.19 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.460 MHz 500,000 kHz 6.38485 GHz -53,35 dBm -50,16 dB -10.16 dB
-59.460 MHz -39.640 MHz 500.000 kHz 6.38605 GHz -53.04 dBm -49.85 db -10.16 dB
-39.640 MHz -20.820 MHz 500,000 kHz 6.41709 GHz -41,32 dBm -38,13 dB -15,11 dB
-20.820 MHz -19.820 MHz 500.000 kHz 6.42419 GHz -40.88 dBm -37.70 dB -17.90 dB
19,820 MHz 20,820 MHz 500,000 kHz 6.46581 GHz -41,41 dBm -38,22 dB -18.42 dB
20.820 MHz 39.640 MHz 500.000 kHz 6.46611 GHz -39.50 dBm -36.32 dB -16.19 dB
39.640 MHz 59,460 MHz 500,000 kHz 5,50445 GHz -54.89 dBm -51,70 dB -11.71 dB
59,460 MHz 100,000 MHz 500,000 kHz 5,50471 GHz -54.81 dBm -51,62 dB -11.62 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.54 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,730 MHz 500,000 kHz 6.38488 GHz -53,10 dBm -49,56 dB -9.56 dB
-59.730 MHz -39.820 MHz 500.000 kHz 6.38528 GHz -53.78 dBm -50.24 dB -10.25 dB
-39.820 MHz -20,910 MHz 500,000 kHz 6.41620 GHz -40,75 dBm -37.21 dB -13.87 dB
-20.910 MHz -19.910 MHz 500.000 kHz 6.42410 GHz -39.99 dBm -36.45 dB -16.65 dB
19,910 MHz 20,910 MHz 500,000 kHz 6.46590 GHz -40,26 dBm -36,72 dB -16.92 dB
20.910 MHz 39.820 MHz 500.000 kHz 6.46750 GHz -39.98 dBm -36.44 dB -15.77 dB
39.820 MHz 59,730 MHz 500,000 kHz 5,50470 GHz -54.66 dBm 51,12 dB -11.14 dB
59.730 MHz 100,000 MHz 500.000 kHz 6.50496 GHz -54.13 dBm -50.59 dB -10.59 dB
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Spectrum Emission Mask Standard: None

Peak Power -2.69 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.,580 MHz 500,000 kHz 5,42479 GHz -53,20 dBm -50,51 dB -10.51 dB
-59.580 MHz -39.720 MHz 500.000 kHz 6.42543 GHz -53.30 dBm -50.61 dB -10.62 dB
-39.720 MHz -20.860 MHz 500,000 kHz 6.45259 GHz -42,09 dBm -39.41 dB -14,51 dB
-20.860 MHz -19.860 MHz 500.000 kHz 6.46415 GHz -40.30 dBm -37.61dB -17.81 dB
19.860 MHz 20,860 MHz 500,000 kHz 6.50583 GHz -39,15 dBm -36.,46 dB -17.06 dB
20.860 MHz 39.720 MHz 500.000 kHz 6.50631 GHz -38.26 dBm -35.57 dB -15.38 dB
39.720 MHz 59,580 MHz 500,000 kHz 6.54415 GHz -54,52 dBm -51,83 dB -12,09 dB
59,580 MHz 100,000 MHz 500,000 kHz 6.54559 GHz -54.,43 dBm -51.74 dB -11.74 dB
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Ref Level 6.03 dBm Offset 16.03 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.81 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,160 MHz 500,000 kHz 6.42367 GHz -54.,58 dBm -51.77 dB -11.77 dB
-59.160 MHz -39.440 MHz 500.000 kHz 6.42619 GHz -54.28 dBm -51.47 dB -11.68 dB
-39.440 MHz -20,720 MHz 500,000 kHz 6.44865 GHz -47.,89 dBm -45,08 dB -18.40 dB
-20.720 MHz -19.720 MHz 500.000 kHz 6.46429 GHz -43.76 dBm -40.95 dB -21.15dB
19,720 MHz 20,720 MHz 500,000 kHz 5,50571 GHz -42,41 dBm -39.,60 dB -19.80 dB
20.720 MHz 39.440 MHz 500.000 kHz 6.50627 GHz -39.67 dBm -36.86 dB -16.62 dB
39,440 MHz 59,160 MHz 500,000 kHz 6.54403 GHz -54.,82 dBm -52,01 dB -12,09 dB
59.160 MHz 100,000 MHz 500.000 kHz 6.54639 GHz -55.02 dBm -52.21dB -12.21 dB
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CF 6.525 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.24 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,340 MHz 500,000 kHz 5,46145 GHz -53.94 dBm -50,70 dB -10.70 dB
-59.340 MHz -39.560 MHz 500.000 kHz 6.47661 GHz -45.34 dBm -42.09 dB -8.74 dB
-39.560 MHz -20,780 MHz 500,000 kHz 6.50031 GHz -40,68 dBm -37.43 dB -15.77 dB
-20.780 MHz -19.780 MHz 500.000 kHz 6.50423 GHz -41.36 dBm -38.11dB -18.31 dB
19,780 MHz 20,780 MHz 500,000 kHz 5.54577 GHz -41,41 dBm -38,16 dB -18.36 dB
20.780 MHz 39.560 MHz 500.000 kHz 6.55223 GHz -36.21 dBm -32.97 dB -10.22 dB
39.560 MHz 59,340 MHz 500,000 kHz 5,58377 GHz -55,43 dBm -52,18 dB -12,53 dB
59,340 MHz 100,000 MHz 500,000 kHz 6.59359 GHz -52.24 dBm -48,99 dB -8.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.42 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,310 MHz 500,000 kHz 6.46552 GHz -55,22 dBm 51,79 dB -11.79 dB
-59.310 MHz -39.540 MHz 500.000 kHz 6.46572 GHz -55.46 dBm -52.04 dB -12.06 dB
-39.540 MHz -20,770 MHz 500,000 kHz 5,50346 GHz -40,52 dBm -37,10 dB -16.77 dB
-20.770 MHz -19.770 MHz 500.000 kHz 6.50424 GHz -43.07 dBm -39.65 dB -19.85 dB
19.770 MHz 20,770 MHz 500,000 kHz 5.54576 GHz -43,14 dBm -39,72 dB -19.92 dB
20.770 MHz 39.540 MHz 500.000 kHz 6.54766 GHz -41.98 dBm -38.56 dB -17.75 dB
39.540 MHz 59,310 MHz 500,000 kHz 6.58406 GHz -54,01 dBm -50,59 dB -10.75 dB
59.310 MHz 100,000 MHz 500.000 kHz 6.58452 GHz -54.12 dBm -50.70 dB -10.70 dB
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Spectrum Emission Mask Standard: None

Peak Power -3.20 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.400 MHz 500,000 kHz 6.50559 GHz -53,55 dBm -50,35 dB -10.35 dB
-59.400 MHz -39.600 MHz 500.000 kHz 6.50571 GHz -53.59 dBm -50.39 dB -10.45 dB
-39.600 MHz -20.,800 MHz 500,000 kHz 6.52853 GHz -44.,47 dBm -41.27 dB -14.60 dB
-20.800 MHz -19.800 MHz 500.000 kHz 6.54421 GHz -40.50 dBm -37.30 dB -17.50 dB
19,800 MHz 20,800 MHz 500,000 kHz 5,58579 GHz -39,59 dBm -36,39 dB -16.59 dB
20.800 MHz 39.600 MHz 500.000 kHz 6.59101 GHz -40.53 dBm -37.34 dB -15.12 dB
39.600 MHz 59,400 MHz 500,000 kHz 6.62361 GHz -54,59 dBm -51,39 dB -11.87 dB
59,400 MHz 100,000 MHz 500,000 kHz 5.62547 GHz -54.62 dBm 51,43 dB -11.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.40 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.490 MHz 500,000 kHz 6.50364 GHz -54,12 dBm 51,72 dB -11.72 dB
-59.490 MHz -39.660 MHz 500.000 kHz 6.50614 GHz -53.59 dBm -51.19dB -11.57 dB
-39.660 MHz -20,830 MHz 500,000 kHz 6.54364 GHz -38,80 dBm -36,40 dB -16.18 dB
-20.830 MHz -19.830 MHz 500.000 kHz 6.54418 GHz -40.58 dBm -38.18 dB -18.38 dB
19,830 MHz 20,830 MHz 500,000 kHz 6.58582 GHz -39,18 dBm -36,78 dB -16.98 dB
20.830 MHz 39.660 MHz 500.000 kHz 6.58622 GHz -37.74 dBm -35.34 dB -15.18 dB
39.660 MHz 59,490 MHz 500,000 kHz 6.62364 GHz -52,91 dBm -50,52 dB -11.03 dB
59.490 MHz 100,000 MHz 500.000 kHz 6.62474 GHz -53.10 dBm -50.70 dB -10.70 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.03 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.460 MHz 500,000 kHz 6.62533 GHz -55,55 dBm -51,52 dB -11.52 dB
-59.460 MHz -39.640 MHz 500.000 kHz 6.62565 GHz -55.75 dBm -51.72dB -11.79 dB
-39.640 MHz -20.820 MHz 500,000 kHz 5,66349 GHz -39,32 dBm -35,29 dB -14,99 dB
-20.820 MHz -19.820 MHz 500.000 kHz 6.66419 GHz -41.50 dBm -37.47 dB -17.67 dB
19,820 MHz 20,820 MHz 500,000 kHz 6.70581 GHz -40,83 dBm -36,80 dB -17.00 dB
20.820 MHz 39.640 MHz 500.000 kHz 6.70615 GHz -39.59 dBm -35.56 dB -15.42 dB
39.640 MHz 59,460 MHz 500,000 kHz 6.74337 GHz -57,31 dBm -53,28 dB -13.94 dB
59,460 MHz 100,000 MHz 500,000 kHz 6.74585 GHz -58,21 dBm -54,18 dB -14,18 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.45 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.430 MHz 500,000 kHz 5.62370 GHz -55,98 dBm -53,53 dB -13.53 dB
-59.430 MHz -39.620 MHz 500.000 kHz 6.62602 GHz -55.71 dBm -53.26 dB -13.53 dB
-39.620 MHz -20,810 MHz 500,000 kHz 5,66340 GHz -37.22 dBm -34.77 dB -14.43 dB
-20.810 MHz -19.810 MHz 500.000 kHz 6.66420 GHz -38.37 dBm -35.92 dB -16.12 dB
19.810 MHz 20,810 MHz 500,000 kHz 6.70580 GHz -38,80 dBm -36,35 dB -16.55 dB
20.810 MHz 39.620 MHz 500.000 kHz 6.70896 GHz -39.15 dBm -36.70 dB -15.36 dB
39.620 MHz 59,430 MHz 500,000 kHz 6.74426 GHz -56,20 dBm -53,75 dB -13.85 dB
59.430 MHz 100,000 MHz 500.000 kHz 6.74612 GHz -56.28 dBm -53.83 dB -13.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.48 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 5.78474 GHz -53.34 dBm -49,87 dB -9.87 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.78574 GHz -52.87 dBm -49.39 dB -8.57 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 6.80869 GHz -42,43 dBm -38,96 dB -12.40 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.82416 GHz -39.49 dBm -36.02 dB -16.22 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.86584 GHz -39,40 dBm -35,93 dB -16.13 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.87416 GHz -38.67 dBm -35.19 dB -11.66 dB
39.700 MHz 59,550 MHz 500,000 kHz 5,89540 GHz -48.61 dBm -45,13 dB -10.66 dB
59,550 MHz 100,000 MHz 500,000 kHz 6.90458 GHz -55,21 dBm 51,73 dB -11.73 dB
—
i ) | CECEEEENC ]
Date: 6.MAR.2025 01:14:02
Sporton International Inc. (Kunshan) Page Number : A335 of A379

TEL : +86-512-57900158
FCC ID: IHDT56AU6



saronias. FCC RF Test Report

Report No. : FR510740F

11AX40MIMO_Ant10_6845
Spectrum | |u%1|
Ref Level 6.51 dBm  Offset 16.51 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dBl:Iimit ¢heck PASS
<200
-10 dem =S
-20 dBm . -
-30 dBm
[
// A T
-40 dBm M'
. ‘\-_._
-50 dem ——— .
W"M RS
St s
-70 dBm
-80 dBm
-90 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.90 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.,580 MHz 500,000 kHz 6.78521 GHz -51.54 dBm -48.,63 dB -8.63 dB
-59.580 MHz -39.720 MHz 500.000 kHz 6.78549 GHz -51.31 dBm -48.41 dB -8.45 dB
-39.720 MHz -20.860 MHz 500,000 kHz 5,82349 GHz -36,75 dBm -33.84 dB -13.57 dB
-20.860 MHz -19.860 MHz 500.000 kHz 6.82417 GHz -39.09 dBm -36.19 dB -16.79 dB
19.860 MHz 20,860 MHz 500,000 kHz 6.86585 GHz -38,42 dBm -35,52 dB -15.72 dB
20.860 MHz 39.720 MHz 500.000 kHz 6.86621 GHz -37.47 dBm -34.57 dB -14.42 dB
39.720 MHz 59,580 MHz 500,000 kHz 5,90371 GHz -53.68 dBm -50,78 dB -11.30 dB
59.580 MHz 100,000 MHz 500.000 kHz 6.90503 GHz -54.26 dBm -51.35 dB -11.35 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.19 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,310 MHz 500,000 kHz 6.82364 GHz -53,75 dBm -50,55 dB -10.55 dB
-59.310 MHz -39.540 MHz 500.000 kHz 6.82638 GHz -53.54 dBm -50.35 dB -10.76 dB
-39.540 MHz -20,770 MHz 500,000 kHz 6.84869 GHz -39,75 dBm -36,56 dB -9.94 dB
-20.770 MHz -19.770 MHz 500.000 kHz 6.86424 GHz -35.77 dBm -32.58 dB -12.78 dB
19.770 MHz 20,770 MHz 500,000 kHz 5,90576 GHz -34.89 dBm -31,70 dB -11.90 dB
20.770 MHz 39.540 MHz 500.000 kHz 6.91613 GHz -38.42 dBm -35.23 dB -10.81 dB
39.540 MHz 59,310 MHz 500,000 kHz 6.92553 GHz -44.,74 dBm -41,55 dB -12.94 dB
59,310 MHz 100,000 MHz 500,000 kHz 6.94632 GHz -56,90 dBm -53,71 dB -13.71 dB
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Spectrum | |u%1|
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Spectrum Emission Mask Standard: None
Peak Power -3.04 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.460 MHz 500,000 kHz 6.82203 GHz -53.81 dBm -50.77 dB -10.77 dB
-59.460 MHz -39.640 MHz 500.000 kHz 6.82587 GHz -53.99 dBm -50.95 dB -11.15dB
-39.640 MHz -20.820 MHz 500,000 kHz 6.84911 GHz -45.24 dBm -42,21 dB -15.80 dB
-20.820 MHz -19.820 MHz 500.000 kHz 6.86419 GHz -42.78 dBm -39.75 dB -19.95 dB
19,820 MHz 20,820 MHz 500,000 kHz 6.90581 GHz -41,96 dBm -38,93 dB -19.13 dB
20.820 MHz 39.640 MHz 500.000 kHz 6.90971 GHz -40.76 dBm -37.73dB -16.07 dB
39.640 MHz 59,460 MHz 500,000 kHz 5,94445 GHz -56,16 dBm -53,12 dB -13.13 dB
59.460 MHz 100,000 MHz 500.000 kHz 6.94471 GHz -55.60 dBm -52.56 dB -12.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.430 MHz 500,000 kHz 6.86536 GHz -53,25 dBm -49,17 dB 9,17 dB
-59.430 MHz -39.620 MHz 500.000 kHz 6.86570 GHz -53.60 dBm -49.53 dB -2.60 dB
-39.620 MHz -20,810 MHz 500,000 kHz 5,88941 GHz -41,98 dBm -37.90 dB -11.62 dB
-20.810 MHz -19.810 MHz 500.000 kHz ©6.90420 GHz -39.36 dBm -35.28 dB -15.48 dB
19.810 MHz 20,810 MHz 500,000 kHz 6.94580 GHz -39.94 dBm -35.86 dB -16.06 dB
20.810 MHz 39.620 MHz 500.000 kHz 6.96137 GHz -43.62 dBm -39.55 dB -12.93 dB
39.620 MHz 59,430 MHz 500,000 kHz 6.98228 GHz -54.,80 dBm -50,73 dB -12,03 dB
59,430 MHz 100,000 MHz 500,000 kHz 5.98494 GHz -55,91 dBm -51,83 dB -11.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.39 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -61.740 MHz 500,000 kHz 6.86231 GHz -54.24 dBm -51,85 dB -11.85 dB
-61.740 MHz -41.160 MHz 500.000 kHz 6.86365 GHz -54.31 dBm -51.92dB -12.15 dB
-41,160 MHz -21,580 MHz 500,000 kHz 6.89039 GHz -41,31 dBm -38,91 dB -13.59 dB
-21.580 MHz -20.580 MHz 500.000 kHz 6.90345 GHz -36.89 dBm -34.50 dB -15.10 dB
20,580 MHz 21,580 MHz 500,000 kHz 6.94657 GHz -37,16 dBm -34,77 dB -14,97 dB
21.580 MHz 41.160 MHz 500.000 kHz 6.94735 GHz -36.25 dBm -33.86 dB -13.54 dB
41,160 MHz 61.740 MHz 500,000 kHz 6.98611 GHz -56,00 dBm -53.61 dB -13.98 dB
61.740 MHz 100,000 MHz 500.000 kHz 6.98727 GHz -55.98 dBm -53.59 dB -13.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.68 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -74.760 MHz 500,000 kHz 6.88997 GHz -54.27 dBm -49,59 dB -9.59 dB
-74.760 MHz -49.840 MHz 500.000 kHz 6.89041 GHz -55.17 dBm -50.49 dB -10.58 dB
-49,840 MHz -25,920 MHz 500,000 kHz 5,92845 GHz -40,38 dBm -35,70 dB -12,14 dB
-25.920 MHz -24,920 MHz 500.000 kHz 6.93909 GHz -38.78 dBm -34.10 dB -14.30 dB
24,920 MHz 25,920 MHz 500,000 kHz 6.99091 GHz -38,73 dBm -34,05 dB -14,25 dB
25.920 MHz 49.840 MHz 500.000 kHz 6.99265 GHz -37.87 dBm -33.20 dB -12.62 dB
49,840 MHz 74,760 MHz 500,000 kHz 7.03877 GHz -59,08 dBm -54.,40 dB -14.88 dB
74,760 MHz 100,000 MHz 500,000 kHz 7.04209 GHz -59.47 dBm -54.,80 dB -14.80 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.20 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 6.90436 GHz -52,00 dBm -49,80 dB -9.80 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.90590 GHz -51.51 dBm -49.31 dB -2.58 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 6.93259 GHz -39,89 dBm -37.69 dB -12.78 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.94418 GHz -37.55 dBm -35.35 dB -15.95 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.98584 GHz -38,32 dBm -36,12 dB -16.32 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.99743 GHz -41.80 dBm -39.60 dB -14.68 dB
39.700 MHz 59,550 MHz 500,000 kHz 7.02356 GHz -53,72 dBm 51,51 dB -12,11 dB
59.550 MHz 100,000 MHz 500.000 kHz 7.02492 GHz -54.53 dBm -52.33 dB -12.33 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.88 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100,000 MHz -67.,300 MHz 500,000 kHz 6.98735 GHz -57.94 dBm -54.05 dB -15.23 dB
-67.300 MHz -34.650 MHz 500.000 kHz 7.04942 GHz -31.06 dBm -27.18 dB -6.95 dB
-34.650 MHz -33.,650 MHz 500,000 kHz 7.05036 GHz -31,79 dBm -27.90 dB -8.10 dB
33.650 MHz 34.650 MHz 500.000 kHz 7.11964 GHz -32.20 dBm -28.32 dB -8.52 dB
34,650 MHz 67,300 MHz 500,000 kHz 7.12112 GHz -31,90 dBm -28,02 dB -7.66 dB
67,300 MHz 100,000 MHz 500,000 kHz 7.18253 GHz -60,15 dBm -56,26 dB -17.48 dB
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Spectrum Emission Mask

Standard: None

Peak Power -3.11dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |

-100.000 MHz -71,700 MHz 500,000 kHz 7.00973 GHz -56,60 dBm -53,49 dB -13.49 dB
-71.700 MHz -47.800 MHz 500.000 kHz 7.03717 GHz -44.68 dBm -41.57 dB -13.55 dB
-47.800 MHz -24.,900 MHz 500,000 kHz 7.05967 GHz -30,50 dBm -27,39 dB -7.24 dB
-24.900 MHz -23,900 MHz 500.000 kHz 7.06011 GHz -31.15 dBm -28.04 dB -8.24 dB
23,900 MHz 24,900 MHz 500,000 kHz 7.10989 GHz -32,21 dBm -29,09 dB -9.29 dB
24,900 MHz 47.800 MHz 500.000 kHz 7.10993 GHz -32.24 dBm -29.13 dB -2.12dB
47.800 MHz 71,700 MHz 500,000 kHz 7.13283 GHz -47.,62 dBm -44,51 dB -16.49 dB
71.700 MHz 100,000 MHz 500.000 kHz 7.15671 GHz -59.49 dBm -56.38 dB -16.38 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.25dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,900 MHz 1.000 MHz 5.86364 GHz -49,65 dBm -46,40 dB -6.,40 dB
-120.900 MHz -80.600 MHz 1.000 MHz 5.86780 GHz -48.28 dBm -45.03 dB -6.14 dB
-30.600 MHz -41,300 MHz 1.000 MHz 5.90726 GHz -41,98 dBm -38.74 dB -11,32 dB
-41.300 MHz -40,300 MHz 1.000 MHz 5.94372 GHz -35.93 dBm -32.68 dB -13.08 dB
40,300 MHz 41,300 MHz 1.000 MHz 6.02628 GHz -36.94 dBm -33.69 dB -14,09 dB
41.300 MHz 80.600 MHz 1.000 MHz 6.02636 GHz -37.15 dBm -33.90 dB -13.89 dB
80,600 MHz 120,900 MHz 1.000 MHz 6.10488 GHz -55.04 dBm -51,79 dB -12,10 dB
120,900 MHz 200,000 MHz 1.000 MHz 6.10684 GHz -55,25 dBm -52,00 dB -12,00 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.21 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,840 MHz 1.000 MHz 5.86334 GHz -48.61 dBm -45,40 dB -5.40 dB
-120.840 MHz -80.560 MHz 1.000 MHz 5.86746 GHz -46.86 dBm -43.65 dB -4.63 dB
-30.,560 MHz -41.280 MHz 1.000 MHz 5.91234 GHz -40,91 dBm -37.69 dB -11,30 dB
-41.280 MHz -40.280 MHz 1.000 MHz 5.94374 GHz -35.62 dBm -32.40 dB -12.80 dB
40,280 MHz 41.280 MHz 1.000 MHz 6.02626 GHz -39,13 dBm -35,92 dB -16.32 dB
41.280 MHz 80.560 MHz 1.000 MHz 6.02630 GHz -39.25 dBm -36.03 dB -16.03 dB
80,560 MHz 120,840 MHz 1.000 MHz 6.10486 GHz -56,03 dBm -52,81 dB -13.11 dB
120.840 MHz 200,000 MHz 1.000 MHz 6.10750 GHz -55.93 dBm -52.71dB -12.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.03 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,200 MHz 1.000 MHz 6.01986 GHz -49,32 dBm -46,29 dB -6.29 dB
-121.200 MHz -80.800 MHz 1.000 MHz 6.02722 GHz -48.26 dBm -45.23 dB -6.25 dB
-30,800 MHz -41.400 MHz 1.000 MHz 6.10350 GHz -34.88 dBm -31.85 dB -11.83 dB
-41.400 MHz -40.400 MHz 1.000 MHz 6.10362 GHz -34.52 dBm -31.49dB -11.89 dB
40,400 MHz 41,400 MHz 1.000 MHz 6.18638 GHz -37,11 dBm -34.08 dB -14.48 dB
41.400 MHz 80.800 MHz 1.000 MHz 6.18642 GHz -36.79 dBm -33.76 dB -13.76 dB
80,800 MHz 121,200 MHz 1.000 MHz 5,26578 GHz -56,15 dBm -53,12 dB -13.25 dB
121.200 MHz 200,000 MHz 1.000 MHz 6.26622 GHz -56,05 dBm -53,02 dB -13.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.65dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,600 MHz 1.000 MHz 5.02274 GHz -48,05 dBm -44.,40 dB -4,40 dB
-120.600 MHz -80.400 MHz 1.000 MHz 6.02518 GHz -47.92 dBm -44.27 dB -4.50 dB
-30,400 MHz -41.200 MHz 1.000 MHz 6.06510 GHz -41,91 dBm -38,26 dB -10.36 dB
-41.200 MHz -40.200 MHz 1.000 MHz 6.10382 GHz -36.47 dBm -32.82 dB -13.22 dB
40,200 MHz 41.200 MHz 1.000 MHz 6.18618 GHz -38.64 dBm -34,99 dB -15,39 dB
41.200 MHz 80.400 MHz 1.000 MHz 6.18626 GHz -38.69 dBm -35.04 dB -15.03 dB
80,400 MHz 120,600 MHz 1.000 MHz 6.26462 GHz -53.44 dBm -49,79 dB -10.08 dB
120.600 MHz 200,000 MHz 1.000 MHz 6.26958 GHz -53.28 dBm -49.63 db -9.63 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.09 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,140 MHz 1.000 MHz 6.26204 GHz -49,98 dBm -45,89 dB -5.89 dB
-121.140 MHz -80.760 MHz 1.000 MHz 6.26756 GHz -48.79 dBm -44.70 dB -5.80 dB
-30.760 MHz -41,380 MHz 1.000 MHz 6.34356 GHz -34.82 dBm -30,73 dB -10.72 dB
-41.380 MHz -40.,380 MHz 1.000 MHz 6.34364 GHz -35.10 dBm -31.00 dB -11.40 dB
40,380 MHz 41,380 MHz 1.000 MHz 6.42636 GHz -37.58 dBm -33.49 dB -13.89 dB
41.380 MHz 80.760 MHz 1.000 MHz 6.42740 GHz -37.79 dBm -33.70 dB -13.49 dB
80,760 MHz 121,140 MHz 1.000 MHz 6.50588 GHz -54.,95 dBm -50,86 dB -10.94 dB
121.140 MHz 200,000 MHz 1.000 MHz 6.50688 GHz -54,99 dBm -50,89 dB -10.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.53 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-200,000 MHz -120,780 MHz 1.000 MHz 5,26344 GHz -49,78 dBm -47.,25 dB -7.25dB
-120.780 MHz -80.520 MHz 1.000 MHz 6.26764 GHz -48.32 dBm -45.79 dB -6.81 dB
-30.,520 MHz -41.260 MHz 1.000 MHz 5,34372 GHz -35.74 dBm -33.21 dB -13.21 dB
-41.260 MHz -40.260 MHz 1.000 MHz 6.34376 GHz -36.28 dBm -33.75dB -14.15 dB
40,260 MHz 41.260 MHz 1.000 MHz 6.42624 GHz -37.46 dBm -34,93 dB -15.33 dB
41.260 MHz 80.520 MHz 1.000 MHz 6.42632 GHz -37.33 dBm -34.80 dB -14.79 dB
80,520 MHz 120,780 MHz 1.000 MHz 6.50568 GHz -53.04 dBm -50,51 dB -10.54 dB
120.780 MHz 200,000 MHz 1.000 MHz 6.50608 GHz -52.80 dBm -50.27 dB -10.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.54 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,200 MHz 1.000 MHz 6.34186 GHz -47.34 dBm -43,80 dB -3.80 dB
-121.200 MHz -80.800 MHz 1.000 MHz 6.34742 GHz -45.91 dBm -42.37 dB -3.45 dB
-30,800 MHz -41.400 MHz 1.000 MHz 6.38450 GHz -40,96 dBm -37.42 dB -9.,49 dB
-41.400 MHz -40.400 MHz 1.000 MHz 6.42362 GHz -33.72 dBm -30.18 dB -10.58 dB
40,400 MHz 41,400 MHz 1.000 MHz 6.50638 GHz -35,85 dBm -32,31dB -12.71 dB
41.400 MHz 80.800 MHz 1.000 MHz 6.50782 GHz -35.98 dBm -32.44 dB -12.15 dB
80,800 MHz 121,200 MHz 1.000 MHz 6.58282 GHz -51,48 dBm -47.94 dB -8.94 dB
121.200 MHz 200,000 MHz 1.000 MHz 6.58658 GHz -52,08 dBm -48,54 dB -8.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.68 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,960 MHz 1.000 MHz 6.34258 GHz -46,41 dBm -43,73 dB -3.73dB
-120.960 MHz -80.640 MHz 1.000 MHz 6.34774 GHz -43.88 dBm -41.20 dB -2.30 dB
-30.640 MHz -41.320 MHz 1.000 MHz 6.38462 GHz -41,77 dBm -39,09 dB -11.15 dB
-41.320 MHz -40.,320 MHz 1.000 MHz 6.42370 GHz -35.44 dBm -32.76 dB -13.16 dB
40,320 MHz 41,320 MHz 1.000 MHz 6.50630 GHz -36,38 dBm -33,71dB -14,11 dB
41.320 MHz 80.640 MHz 1.000 MHz 6.50650 GHz -37.00 dBm -34.32 dB -14.29 dB
80,640 MHz 120,960 MHz 1.000 MHz 6.58554 GHz -49,34 dBm -46,67 dB -6.79 dB
120.960 MHz 200,000 MHz 1.000 MHz 6.58802 GHz -49.42 dBm -46.74 db -6.74 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.74 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,200 MHz 1.000 MHz 6.42222 GHz -48,27 dBm -44.,54 dB -4.54 dB
-121.200 MHz -80.800 MHz 1.000 MHz 6.42730 GHz -47.46 dBm -43.73 dB -4.77 dB
-30,800 MHz -41.400 MHz 1.000 MHz 6.50358 GHz -32,39 dBm -28.65 dB -8.65 dB
-41.400 MHz -40.400 MHz 1.000 MHz 6.50362 GHz -32.97 dBm -29.23 dB -2.63 dB
40,400 MHz 41,400 MHz 1.000 MHz 6.58638 GHz -33.65 dBm -29,92 dB -10.32 dB
41.400 MHz 80.800 MHz 1.000 MHz 6.58994 GHz -33.83 dBm -30.09 dB -9.37 dB
80,800 MHz 121,200 MHz 1.000 MHz 6.64114 GHz -43,75 dBm -40,01 dB -7.46 dB
121.200 MHz 200,000 MHz 1.000 MHz 6.66694 GHz -52,51 dBm -48,78 dB -8.78 dB
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Ref Level 6.00 dBm  Offset 16.00 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.30 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,900 MHz 1.000 MHz 6.42308 GHz -45,95 dBm -42,65 dB -2.65 dB
-120.900 MHz -80.600 MHz 1.000 MHz 6.42776 GHz -44.21 dBm -40.90 dB -1.99dB
-30.600 MHz -41,300 MHz 1.000 MHz 5,46542 GHz -42,50 dBm -39,20 dB -11.41 dB
-41.300 MHz -40,300 MHz 1.000 MHz 6.50372 GHz -35.83 dBm -32.53 dB -12.93 dB
40,300 MHz 41,300 MHz 1.000 MHz 6.58628 GHz -36,08 dBm -32,78 dB -13.18 dB
41.300 MHz 80.600 MHz 1.000 MHz 6.62526 GHz -42.87 dBm -39.57 dB -11.64 dB
80,600 MHz 120,900 MHz 1.000 MHz 6.66536 GHz -48,17 dBm -44.,86 dB -5.02 dB
120.900 MHz 200,000 MHz 1.000 MHz 6.66608 GHz -48.42 dBm -45.12 dB -5.12 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.34 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,960 MHz 1.000 MHz 5,50274 GHz -48,59 dBm -45,25 dB -5.25dB
-120.960 MHz -80.640 MHz 1.000 MHz 6.50666 GHz -47.71 dBm -44.37 dB -5.15 dB
-30.640 MHz -41.320 MHz 1.000 MHz 6.56690 GHz -36,36 dBm -33.02 dB -9.61dB
-41.320 MHz -40.,320 MHz 1.000 MHz 6.58370 GHz -33.56 dBm -30.21dB -10.61 dB
40,320 MHz 41,320 MHz 1.000 MHz 6.66630 GHz -34,00 dBm -30.66 dB -11.06 dB
41.320 MHz 80.640 MHz 1.000 MHz 6.69654 GHz -39.36 dBm -36.02 dB -9.87 dB
80,640 MHz 120,960 MHz 1.000 MHz 6.72122 GHz -44.,63 dBm -41,28 dB -8.65 dB
120.960 MHz 200,000 MHz 1.000 MHz 6.74838 GHz -53,79 dBm -50,45 dB -10.45 dB
—
i ) | CEEEEEERC

Date: 6.MAR.Z025 O

=
w
@
w
ey

Sporton International Inc. (Kunshan) Page Number : A345 of A379
TEL : +86-512-57900158
FCC ID: IHDT56AU6



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F
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Spectrum | |u%1|
Ref Level 6.04 dBm Offset 16.04 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.86 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,600 MHz 1.000 MHz 6.50354 GHz -47,92 dBm -46,06 dB -6.06 dB
-120.600 MHz -80.400 MHz 1.000 MHz 6.50794 GHz -46.34 dBm -44.49 dB -5.54 dB
-30,400 MHz -41.200 MHz 1.000 MHz 5,58378 GHz -34.05 dBm -32,19 dB -12,19 dB
-41.200 MHz -40.200 MHz 1.000 MHz 6.58382 GHz -34.76 dBm -32.90 dB -13.30 dB
40,200 MHz 41.200 MHz 1.000 MHz 6.66618 GHz -33.06 dBm -31,21 dB -11.61 dB
41.200 MHz 80.400 MHz 1.000 MHz 6.70418 GHz -38.13 dBm -36.28 dB -8.53 dB
80,400 MHz 120,600 MHz 1.000 MHz 6.72118 GHz -39,06 dBm -37.21dB -4.50 dB
120.600 MHz 200,000 MHz 1.000 MHz 6.74710 GHz -49.32 dBm -47.47 db -7.47 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.34 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,660 MHz 1.000 MHz 6.58128 GHz -47.84 dBm -44,50 dB -4.50 dB
-120.660 MHz -80.440 MHz 1.000 MHz 6.58728 GHz -46.86 dBm -43.51 dB -4.39 dB
-30.,440 MHz -41.220 MHz 1.000 MHz 6.63731 GHz -35.61 dBm -32,26 dB -6.86 dB
-41.220 MHz -40.220 MHz 1.000 MHz 6.66380 GHz -32.05 dBm -28.70 dB -2.10 dB
40,220 MHz 41,220 MHz 1.000 MHz 6.74620 GHz -32,37 dBm -29,03 dB -9.43 dB
41.220 MHz 80.440 MHz 1.000 MHz 6.77994 GHz -37.73 dBm -34.39 dB -7.51dB
80,440 MHz 120,660 MHz 1.000 MHz 6.80087 GHz -41,52 dBm -38,18 dB -5.58 dB
120.660 MHz 200,000 MHz 1.000 MHz 6.82608 GHz -52,79 dBm -49,44 dB -9.44 dB
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Ref Level 5.89 dBm Offset 15.89 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.00 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 5,58278 GHz -47.,80 dBm -45,80 dB -5.80 dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.58758 GHz -46.47 dBm -44.46 db -5.55 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.66362 GHz -33,92 dBm -31,92 dB -11.91 dB
-41.360 MHz -40.360 MHz 1.000 MHz 6.66366 GHz -34.59 dBm -32.59 dB -12.99 dB
40,360 MHz 41,360 MHz 1.000 MHz 6.74634 GHz -35,20 dBm -33,20 dB -13.60 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.78062 GHz -41.69 dBm -39.69 dB -12.73 dB
80,720 MHz 121,080 MHz 1.000 MHz 6.80130 GHz -44.,46 dBm -42,46 dB -9.82 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.82614 GHz -53.09 dBm -51.09 dB -11.09 dB
I ] QAR

Date: 6.MAR.2025 01:39:40

11AX80MIMO_Ant6_6785

Spectrum | |:%l|
Ref Level 6.23 dBm Offset 16.23 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.75dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,940 MHz 1.000 MHz 6.65092 GHz -44.,40 dBm -41.64 dB -1.64 dB
-131.940 MHz -87.960 MHz 1.000 MHz 6.65348 GHz -44.78 dBm -42.03 dB -2.14 dB
-837.960 MHz -44.,980 MHz 1.000 MHz 5,70146 GHz -34.67 dBm -31,91 dB -4.74 dB
-44.980 MHz -43,980 MHz 1.000 MHz ©6.74004 GHz -31.85 dBm -29.09 dB -9.49 dB
43,980 MHz 44,980 MHz 1.000 MHz 6.82996 GHz -32,63 dBm -29.87 dB -10.27 dB
44,980 MHz 87.960 MHz 1.000 MHz 6.86125 GHz -35.59 dBm -32.84 dB -7.02 dB
87.960 MHz 131,940 MHz 1.000 MHz 6.88114 GHz -38,42 dBm -35.67 dB -5.43 dB
131.940 MHz 200,000 MHz 1.000 MHz 5,91740 GHz -50,68 dBm -47,92 dB -7.92 dB
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Ref Level 6.34 dBm  Offset 16.34 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.93 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,660 MHz 1.000 MHz 6.66116 GHz -47.04 dBm -45,11 dB 5.11dB
-120.660 MHz -80.440 MHz 1.000 MHz 6.66728 GHz -45.11 dBm -43.18 dB -4.05 dB
-30.,440 MHz -41.220 MHz 1.000 MHz 6.70466 GHz -42,12 dBm -40,19 dB -12,21 dB
-41.220 MHz -40.220 MHz 1.000 MHz ©6.74380 GHz -34.67 dBm -32.74 dB -13.14 dB
40,220 MHz 41,220 MHz 1.000 MHz 6.82620 GHz -35,46 dBm -33,53 dB -13.93 dB
41.220 MHz 80.440 MHz 1.000 MHz 6.86042 GHz -41.75 dBm -39.82 dB -12.85 dB
80,440 MHz 120,660 MHz 1.000 MHz 6.88103 GHz -43,13 dBm -41,20 dB -8.55 dB
120.660 MHz 200,000 MHz 1.000 MHz 6.90744 GHz -52.93 dBm -50.99 dB -10.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.42 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 5,74342 GHz -46,33 dBm -41,91 dB -1.91dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.74702 GHz -45.47 dBm -41.05 dB -1.97 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.78630 GHz -39,62 dBm -35,20 dB -7.61dB
-41.360 MHz -40.360 MHz 1.000 MHz 6.82366 GHz -34.35 dBm -29.93 dB -10.33 dB
40,360 MHz 41,360 MHz 1.000 MHz 6.90634 GHz -35,52 dBm -31,10 dB -11,50 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.94146 GHz -40.98 dBm -36.55 dB -9.42 dB
80,720 MHz 121,080 MHz 1.000 MHz 6.96034 GHz -43,54 dBm -39,12 dB -6.77 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.98626 GHz -52,21 dBm -47.,78 dB -7.78 dB
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Spectrum |
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Spectrum Emission Mask Standard: None
Peak Power -4.36 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,960 MHz 1.000 MHz 6.74366 GHz -47,20 dBm -42,84 dB -2.84 dB
-120.960 MHz -80.640 MHz 1.000 MHz 6.74754 GHz -45.04 dBm -40.68 dB -1.72dB
-30.640 MHz -41.320 MHz 1.000 MHz 6.78510 GHz -43,21 dBm -38.85 dB -11.00 dB
-41.320 MHz -40.,320 MHz 1.000 MHz 6.82370 GHz -36.72 dBm -32.36 dB -12.76 dB
40,320 MHz 41,320 MHz 1.000 MHz 6.90630 GHz -37.69 dBm -33,32 dB -13.72 dB
41.320 MHz 80.640 MHz 1.000 MHz 6.90634 GHz -37.75 dBm -33.39dB -13.38 dB
80,640 MHz 120,960 MHz 1.000 MHz 6.96110 GHz -44.,47 dBm -40,11 dB -7.51dB
120.960 MHz 200,000 MHz 1.000 MHz 6.98738 GHz -54.22 dBm -49.86 dB -2.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.43 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -173,580 MHz 1.000 MHz 5,77048 GHz -50,25 dBm -45,83 dB -5.83 dB
-173.580 MHz -115.720 MHz 1.000 MHz 6.78112 GHz -48.39 dBm -43.96 dB -5.98 dB
-115.720 MHz -58.,860 MHz 1.000 MHz 6.86107 GHz -36.41 dBm -31,99 dB -8.46 dB
-58.860 MHz -57.860 MHz 1.000 MHz 6.88616 GHz -33.48 dBm -29.06 dB -9.46 dB
57.860 MHz 58,860 MHz 1.000 MHz 7.00384 GHz -35,25 dBm -30,83 dB -11.23 dB
58.860 MHz 115,720 MHz 1.000 MHz 7.00860 GHz -35.18 dBm -30.76 dB -10.09 dB
115.720 MHz 173,580 MHz 1.000 MHz 7.11612 GHz -58,08 dBm -53.66 dB -14,17 dB
173.580 MHz 200,000 MHz 1.000 MHz 7.11868 GHz -58,79 dBm -54.37 dB -14,37 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.10dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -127,080 MHz 1.000 MHz 6.81510 GHz -46,15 dBm -44.,06 dB -4.06 dB
-127.080 MHz -84.720 MHz 1.000 MHz 6.81806 GHz -46.39 dBm -44.30 dB -4.34 dB
-34.720 MHz -43,360 MHz 1.000 MHz 6.86134 GHz -37,39 dBm -35,30 dB -7.50 dB
-43.360 MHz -42.,360 MHz 1.000 MHz 6.90166 GHz -32.47 dBm -30.37 dB -10.77 dB
42,360 MHz 43,360 MHz 1.000 MHz 6.98834 GHz -34.83 dBm -32,73 dB -13.13 dB
43.360 MHz 84.720 MHz 1.000 MHz 7.02846 GHz -40.66 dBm -38.56 dB -10.81 dB
84,720 MHz 127,080 MHz 1.000 MHz 7.04102 GHz -42,51 dBm -40,41 dB -9.21de
127.080 MHz 200,000 MHz 1.000 MHz 7.07310 GHz -55.09 dBm -53.00 dB -13.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -148,760 MHz 1.000 MHz 6.82786 GHz -50.54 dBm -45,56 dB -9.76 dB
-148.760 MHz -75.,380 MHz 1.000 MHz 6.94128 GHz -32.60 dBm -27.62 dB -6.71 dB
-75.,380 MHz -74,380 MHz 1.000 MHz 6.94964 GHz -32,71 dBm 27,73 dB -8.13 dB
74,380 MHz 75.380 MHz 1.000 MHz 7.10036 GHz -34.32 dBm -29.34 dB -8.74 dB
75,380 MHz 148,760 MHz 1.000 MHz 7.10140 GHz -33,70 dBm -28,72 dB -8.60 dB
143.760 MHz 200,000 MHz 1.000 MHz 7.20634 GHz -55,90 dBm -50,92 dB -17.66 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.45dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 6.90230 GHz -45,22 dBm -41,77 dB -1,77 dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.90682 GHz -44.31 dBm -40.87 dB -1.73dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.94758 GHz -36,35 dBm -32,90 dB -5.57 dB
-41.360 MHz -40.,360 MHz 1.000 MHz 6.98366 GHz -33.70 dBm -30.26 dB -10.66 dB
40,360 MHz 41,360 MHz 1.000 MHz 7.06634 GHz -35,32 dBm -31.87 dB -12,27 dB
41.360 MHz 80.720 MHz 1.000 MHz 7.09958 GHz -38.79 dBm -35.34 dB -8.59 dB
80,720 MHz 121,080 MHz 1.000 MHz 7.12122 GHz -41,14 dBm -37.69 dB -5.08 dB
121.080 MHz 200,000 MHz 1.000 MHz 7.14758 GHz -50.97 dBm -47.52 dB -7.52 dB
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Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Mode  |AMenna|FreaMH2) | oo | ngex | @emmiz] | G2 | [dBmMHzZ] | [dBmmiZ] | VErdct
26Tone | RUO | 053 |-7.30] -7.83 <100 |PASS
Ant6 | 5955 | 52Tone |RU37| -0.26 |-7.30| -7.56 <100 | PASS
106Tone |RU53|  -0.58  |-7.30| -7.88 <100 | PASS
26Tone | RUO | -0.81 |-7.70| -8.51 <100 | PASS
Antl0 | 5955 | 52Tone |RU37| -1.04 |-7.70| -8.74 <100 | PASS
106Tone |RUS3|  -1.31  |-7.70| -9.01 <100 | PASS
26Tone | RUO | 234 |-449] -2.15 <100 | PASS
total 5955 | 52Tone |RU37| 238 |-449] -2.11 <100 | PASS
106Tone |RUS3|  2.08  |-4.49| -2.41 <100 | PASS
26Tone | RUO | -0.74 |-8.00| -8.74 <100 | PASS
Ant6 | 6435 | 52Tone |RU37| -0.77 |-8.00| -8.77 <100 | PASS
106Tone |RUS3|  -0.87 |-8.00| -8.87 <100 | PASS
26Tone | RUO | -131 |-7.70| -9.01 <100 | PASS
Antl0 | 6435 | 52Tome |RU37| -0.72 |-7.70| -8.42 <100 | PASS
106Tone |RUS3|  -0.88 |-7.70| -8.58 <100 | PASS
26Tone | RUO | 199 |-484] -2.85 <100 | PASS
total 6435 | 52Tone |RU37| 227 |-484| -2.57 <100 | PASS
LAX20MIMO 106Tone |RUS3| 214  |-4.84] -2.70 <100 | PASS
26Tone | RUO | -0.89 |-7.50| -8.39 <100 | PASS
Ant6 | 6535 | 52Tone |RU37| -1.18 |-7.50| -8.68 <100 | PASS
106Tone |RU53| -1.18  |-7.50| -8.68 <100 | PASS
26Tone | RUO | 097 |-7.70| -8.67 <100 | PASS
Antl0 | 6535 | 52Tone |RU37| -0.74 |-7.70| -8.44 <100 | PASS
106Tone |RUS3|  -0.64 |-7.70| -8.34 <100 | PASS
26Tone | RUO | 2.08 |-459| -2.51 <100 | PASS
total 6535 | 52Tone |RU37| 206 |-459| -2.53 <100 | PASS
106Tone |RUS3| 211 |-459| -2.48 <100 | PASS
26Tone | RUS | -1.73 |-7.80] -9.53 <100 | PASS
Ant6 | 7095 | 52Tone |RU40| -157 |-7.80| -9.37 <100 | PASS
106Tone |RUS4| 141 |-7.80| -9.21 <100 | PASS
26Tone | RUS | 007 |-7.90] -7.83 <100 | PASS
Ant10 | 7095 | 52Tone |RU40| 019 |-7.90| -8.09 <100 | PASS
106Tone |RUS4|  -0.05 |-7.00| -7.95 <100 | PASS
26Tone | RUS | 227 |-484| -2.57 <100 | PASS
total 7095 | 52Tone |RU40| 218 |-484] -2.66 <100 | PASS
106Tone |RUS4|  2.33  |-4.84| -2.51 <100 | PASS

Note: 1.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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